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REPORT ISSUED TO 
SOLATUBE INTERNATIONAL, INC. 
2210 Oak Ridge Way 
Vista, California 92081 
 
SECTION 1 
SCOPE 
 
Architectural Testing, Inc. (an Intertek company) dba Intertek Building & Construction (B&C) was 
contracted by Solatube International, Inc. to perform impact resistance testing in accordance with 
FM 4473 on their SL5252 SKYLIGHT.  Results obtained are tested values and were secured by using 
the designated test method(s).  Testing was conducted at Intertek B&C test facility in Plano, TX 
 
Unless differently required, Intertek reports apply the "Simple Acceptance" rule also called 
"Shared Risk approach," of ILAC-G8:09/2019, Guidelines on Decision Rules and Statements of 
Conformity.  
 
This report does not constitute certification of this product nor an opinion or endorsement by this 
laboratory. Intertek B&C will service this report for the entire test record retention period. The 
test record retention period ends four years after the test date. Test records, such as detailed 
drawings, datasheets, representative samples of test specimens, or other pertinent project 
documentation, will be retained for the entire test record retention period. 
 
SECTION 2 
SUMMARY OF TEST RESULTS 
 
Product Type:    
Series/Model:   
Product Classification Achieved:  Class 4 
 
For INTERTEK B&C: 

COMPLETED BY: Lucio “Fred” Muñoz REVIEWED BY: Jeff Crump, FMPC 
TITLE: Project Manager TITLE: Lab Manager 
 
 
SIGNATURE: 

 
 SIGNATURE:  

DATE: 04/20/23 DATE: 04/20/23 
LFM:jc/cm   
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SECTION 3 
TEST METHOD(S) 

The specimens were evaluated in general accordance with the following: 

ANSI/FM 4473-2011 (R2020), American National Standard for Impact Resistance Testing of 
Rigid Roofing Materials by Impacting with Freezer Ice Balls 

SECTION 4 
MATERIAL SOURCE/INSTALLATION

Test specimen was provided by the client.  Representative samples of the test specimen(s) will be 
retained by Intertek B&C for a minimum of four years from the test completion date. 

Installation of the tested product was performed by Intertek.  The 51-3/4" x 51-3/4" specimen 
was anchored to a 60" x 36" wood deck by bracing the skylight against a wooden batten and 
securing it in place with a ratcheting strap. 

SECTION 5 
EQUIPMENT

Cannon:  Constructed from steel piping utilizing compressed air to propel the missile 
Missile:  50.8 mm (2.0") diameter ice balls 
Cannon Identification Number:  005469   
Timing Device:  Electronic Beam Type 
Timing Device Calibration Date:  3/29/23 

SECTION 6 
LIST OF OFFICIAL OBSERVERS 

NAME COMPANY 
Todd Anderson Solatube International, Inc. 
Fred Muñoz Intertek B&C 
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SECTION 7 
TEST SPECIMEN DESCRIPTION 
 
Product Type:  Aluminum-Framed Skylight with Insulating Glass Assembly Insert 
Series/Model:  SL5252   
Color:  Brown   
Finish:  Painted   
Overall Assembly Size:  1314 mm (51-3/4") width by 1314 mm (51-3/4") length 
Daylight Opening Size:  1143 mm (45") width by 1143 mm (45") length 
Nominal Thickness – Insulating Glass Assembly:  23 mm (15/16") 
Frame Thickness:  2 mm (0.0675") 
 
Deck Construction 
The wood test deck was 3' wide x 4' high and constructed with 2x4 pine construction lumber at 
the perimeter with one stud located at the midspan.  The test deck was covered with 15/32" thick 
plywood decking secured to the test deck with #6 x 1-5/8" screws located 2" from each end and 
on 6" centers. 
 
Specimen Construction 
The skylight was constructed of an insulating glass assembly mounted in an aluminum frame.  The 
51-1/2" x 51-1/2" assembly is secured in place by a rigid PVC extrusion attached to the frame by 
aluminum rivets.  The insulating glass assembly is comprised of an exterior lite of clear, 4 mm 
tempered lite, a 12.5 mm spacer, and an interior lite of laminated glass.  The laminated lite is two 
3 mm clear annealed lites with an interlayer of 0.03" polyvinyl butyral. 
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SECTION 8 
TEST RESULTS 
 
FM 4473, Ice Ball Impact Resistance 
 
Sample Conditioning Temperature:  22°C (72°F) for at least 4 hours 
Sample Conditioning Relative Humidity:  52% for at least 4 hours 
Ice Ball Conditioning Temperature:  -23°C (-10°F) for at least 48 hours 
Muzzle Distance from Test Specimen:  914 mm (36") 
 
The ambient temperature during testing was 22°C (71°F).  The results are tabulated as follows. 
 
Test Unit #1 

IMPACT 

MISSILE 

IMPACT AREA OBSERVATIONS RESULTS 
VELOCITY 
m/s (fps) 

ORIENTATION 
 

WEIGHT 
g (lbs) 

DIAMETER 
mm (in.) 

ENERGY 
ft-lb 

1 32.4 
(106.3) 

15° of vertical 63.6 
(0.140) 

50.8 (2.0) 24.63 Top left corner, 2" 
from each edge 

No visible cracking 
or breakage 

Pass 

2 32.6 
(106.9) 

15° of vertical 64.7 
(0.143) 

50.8 (2.0) 25.33 Top left corner, 2" 
from each edge 

No visible cracking 
or breakage 

Pass 

3 32.7 
(107.3) 

15° of vertical 63.3 
(0.140) 

50.8 (2.0) 24.97 Top middle, 2" 
from edge 

No visible cracking 
or breakage 

Pass 

4 32.2 
(105.7) 

15° of vertical 66.1 
(0.146) 

50.8 (2.0) 25.30 Top middle, 2" 
from edge 

No visible cracking 
or breakage 

Pass 

5 32.2 
(105.7) 

15° of vertical 64.7 
(0.143) 

50.8 (2.0) 24.77 Center, 24-1/2" 
from each edge 

No visible cracking 
or breakage 

Pass 

6 32.4 
(106.3) 

15° of vertical 65.5 
(0.144) 

50.8 (2.0) 25.36 Center, 24-1/2" 
from each edge 

No visible cracking 
or breakage 

Pass 
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Test Unit #1 

IMPACT 

MISSILE 

IMPACT AREA OBSERVATIONS RESULTS 
VELOCITY 
m/s (fps) 

ORIENTATION 
 

WEIGHT 
g (lbs) 

DIAMETER 
mm (in.) 

ENERGY 
ft-lb 

7 32.4 
(106.3) 

15° of vertical 64.9 
(0.143) 

50.8 (2.0) 25.13 Right middle, 4" 
from right edge 
and 24-1/2" from 
bottom edge 

No visible cracking 
or breakage 

Pass 

8 32.1 
(105.3) 

15° of vertical 62.9 
(0.139) 

50.8 (2.0) 23.90 Right middle, 4" 
from right edge 
and 24-1/2" from 
bottom edge 

No visible cracking 
or breakage 

Pass 

9 32.4 
(106.4) 

15° of vertical 64.5 
(0.142) 

50.8 (2.0) 25.02 Bottom right 
corner, 4" from 
each edge 

No visible cracking 
or breakage 

Pass 

10 32.6 
(106.9) 

15° of vertical 65.7 
(0.145) 

50.8 (2.0) 25.73 Bottom right 
corner, 4" from 
each edge 

No visible cracking 
or breakage 

Pass 

11 31.9 
(104.5) 

15° of vertical 63.5 
(0.140) 

50.8 (2.0) 23.76 Bottom left, 12-
1/4" from each 
edge 

No visible cracking 
or breakage 

Pass 

12 32.6 
(106.9) 

15° of vertical 65.1 
(0.144) 

50.8 (2.0) 25.49 Bottom left, 12-
1/4" from each 
edge 

No visible cracking 
or breakage 

Pass 
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SECTION 9 
CONCLUSION 

The sample tested met the performance requirements set forth in the referenced test procedures for a Class 4.  
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SECTION 10 
PHOTOGRAPHS 

 

Photo No. 1 
Specimen Anchored to Deck 

 

Photo No. 2 
Locations of Impacts 
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SECTION 11 
DRAWINGS 
 
The test specimen drawings have been reviewed by Intertek B&C and are representative of the 
test specimen(s) reported herein.  Test specimen construction was verified by Intertek B&C per 
the drawings included in this report.  Any deviations are documented herein or on the drawings. 
 
Note:  Complete drawings packet on file with Intertek B&C. 
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ASSEMBLY

ESEE TABLE

INSULATED GLAZING ASSEMBLY SPECIFICATION 

1. PERFORMANCE CHARACTERISTICS 
REFERENCE SCD P/N 990885 FOR ALL SIZES ON SHEET 3; 990887 FOR •
ALL SIZES ON SHEET 4

2. MATERIAL / CONSTRUCTION
REFERENCE SCD P/N 990885 FOR ALL SIZES ON SHEET 3; 990887 FOR •
ALL SIZES ON SHEET 4

3. SUPPLIER REQUIREMENTS 
NAFS SPECIFICATIONS REQUIRE THAT IGUS SHALL BE EVALUATED FOR •
CONFORMANCE WITH ASTM E2190, STANDARD SPECIFICATION FOR 
INSULATING GLASS UNIT PERFORMANCE AND EVALUATION. NFRC 706-
2010 PROVIDES DETAILS FOR CERTIFICATION PROGRAMS. 
NFRC 700 AND NFRC 705 REQUIRE THAT IGUS BE CERTIFIED WITH A •
PARTICIPATING IG CERTIFICATION PROGRAM. SUPPLIER OF IGU MUST 
BE LISTED IN THE "IGC DIRECTORY.” 

•
4. MARKING & ETCHING

SEE SHEET 2•
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SECTION 12 
REVISION LOG 
 

REVISION # DATE PAGES REVISION 
0 04/20/23 N/A Original Report Issue 
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